
English

Installation Instruction

UNPACKING INSTRUCTIONS

IMPORTANT SAFETY INFORMATION

                 

               

                  
         

      

                  
          

                     
                  
  

              

         



!

Tools  Required
  



              
            
 

  
 

  
 

 

                     

                        

    





Su

2

Supplied Parts List

 

 


 

 

  

 

 

 

 

  


 

 

  

 

 

 

 

  

 

  



 

3

40mm
45mm

8mm

45mm

3.8mm

       

Wall Plate

Wall Plate

Y

Y

X

X

Z

 



 

   

  





  

4

 

        

     

    

Monitor Bracket

     


 

Monitor Bracket

Monitor 
Bracket

Wall plate M6 Allen Bolt

M6 Lock Washer
M6 Washer

M6x12 Bolt


